

sl no	Drug	Category
2	Lignocaine Injection 2 %	Anaesthetics
3	Lignocaine Gel 2%	Anaesthetics
5	Lignocaine + Adrenaline inj	Anaesthetics
6	Lignocaine +nifedipine ointment	Anaesthetics
49	Paracetamol inj 150 mg/ml	NSAIDS
51	Paracetamol tab 500 mg	NSAIDS
54	Paracetamol100 ML IV infusion	NSAIDS
58	Ibuprofen tab 400 mg	NSAIDS
59	Diclofenac sodium Tab 50 mg	NSAIDS
60	Diclofenac sodium Inj 50 mg	NSAIDS
63	Diclofenac sodium Suppository	NSAIDS
79	Aceclofenac tab 100 mg	NSAIDS
81	Serratiopeptidase tab 5 mg, 10 mg	NSAIDS
86	Tramadol tab 50 mg,100 mg	OPIOID ANALGESICS
87	Tramadol inj 50 mg	OPIOID ANALGESICS
88	Tramadol inj 100 mg	OPIOID ANALGESICS
145	Phenytoin Inj 200 mg	ANTIEPILEPTICS
175	Ampicillin cap 500 mg	ANTIBACTERIALS
187	Amoxycillin + Clavulanic acid inj	ANTIBACTERIALS
188	Crystalline penicillin inj 10 lakh	ANTIBACTERIALS
200	Piperacillin+ tazobactam inj 4.5 g	ANTIBACTERIALS
208	Cefixime tab 250 mg	ANTIBACTERIALS
220	Ceftazidime inj 1 g	ANTIBACTERIALS
223	Cefotaxime inj 1 g	ANTIBACTERIALS
225	Meropenem inj 1 g	ANTIBACTERIALS
231	Cefpodoxime proxetil tab 200 mg	ANTIBACTERIALS
233	Cefoperazone + Sulbactam inj 1.5 g	ANTIBACTERIALS
234	Ceftriaxone + sulbactam	ANTIBACTERIALS
247	Amikacin inj 250 mg	ANTIBACTERIALS
248	Amikacin inj 500 mg	ANTIBACTERIALS
252	Vancomycin inj 500 mg	ANTIBACTERIALS
257	Ciprofloxacin tab 250 mg,500 mg	ANTIBACTERIALS
260	Norfloxacin tab 400 mg	ANTIBACTERIALS
261	Metronidazole inj 500 mg	ANTI INFECTIVE
262	Metronidazole tab 400 mg	ANTI INFECTIVE
274	Azithromycin tab 250 mg	ANTIBACTERIALS
275	Azithromycin tab 500 mg	ANTIBACTERIALS
303	Ciprofloxacin + tinidazole tab[500/600 mg]	ANTIBACTERIALS
304	Ofloxacin + ornidazole [200+ 500 mg]	ANTIBACTERIALS
305	Hpylori kit	ANTIBACTERIALS
314	Neomycin+polymyxin ointment	ANTIBACTERIALS
317	Framycetin cream 1 %	ANTIBACTERIALS
319	Silver sulfadiazine ointment	ANTIBACTERIALS
320	Povidone iodine ointment	ANTIBACTERIALS
321	Povidone iodine +metronidazole ointment	ANTIBACTERIALS
406	L thyroxine tab 25 mcg, 50 mcg,100 mcg	HORMONES AND ANTIHORMONES

408	Carbimazole tab 10 mg,20 mg	HORMONES AND ANTIHORMONES
409	Propyl thio uracil tab 50 mg,100 mg	HORMONES AND ANTIHORMONES
410	Lugol's iodine	HORMONES AND ANTIHORMONES
482	Diltiazem gel 2%	antihaemorrhoidal
510	Nifedipine ointment	antihaemorrhoidal
530	Mannitol inj 20 %100ml	osmotic diuretic
565	Pantoprazole	anti peptic ulcer
566	Pantoprazole tab 20/40 mg,150mg	anti peptic ulcer
569	Ranitidine	anti peptic ulcer
570	Ranitidine tab 150 mg	anti peptic ulcer
572	Rabeprazole	anti peptic ulcer
573	Rabeprazole tab 20 mg	anti peptic ulcer
576	Lactobacillus tab	anti peptic ulcer
578	Omeprazole cap 20/40 mg	anti peptic ulcer
586	Domperidone mouth dissolving tab 10mg	antiemetic
590	Ondansetron tab 4/8 mg	antiemetic
604	Dicyclomine 20 mg tab,inj 10 mg	antispasmodic
607	Hyoscine butyl bromide Tab 10mg	antispasmodic
609	Hyoscine butyl bromide Inj20mg/ml	antispasmodic
610	Bisacodyl Tab.10mg,5mg	laxatives
613	Lactulose syrup 10g/15ml	laxatives
615	Ursodeoxycholic acid Tab.300mg	cholelitholytics
616	Glycerine	laxatives
617	Isphagulla husk	laxatives
625	Calcium dobesilate	antihaemorrhoidal
631	DNS Inj	solutions
632	Ringer Lactate	solutions
634	Dextrose 5%,10%,25%	solutions
773	calcium carbonate tablets 500,1000mg,1250mg,250mg	vitamins & supplements
774	calcium gluconate injection	vitamins & supplements
780	B complex	vitamins & supplements
786	vitamin E cap 600mg	vitamins & supplements
788	multivitamins	vitamins & supplements